










BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL July, 2019

95A-5-2

© 2015 Alamo Group Inc.

DRIVELINE HOLDER ASSEMBLY
For 2815R2, 2810R2, 12815R2 & 12810R2

REF. PART
NO. NO. DESCRIPTION QTY.

1 50054710 Mounting Bracket Weld. 1
2 50054711 Formed Driveline Holder 1
3 50060002 Tie-Down Strap 1
4 20923 Capscrew, 5/8” x 6” 2
5 20748 Flatwasher, 5/8” SAE 2
6 19486 Lockwasher, 5/8” 2
7 15563 Hex Nut, 5/8” 2
8 50081372 Formed Stop 1
9 50081373 Pad 1

10 ------- Instruction Sheet (50080870) 1

50054505SP
SWIVEL PIVOT HITCH ASSEMBLY

For 2815R2, 2810R2, 12815R2 & 12810R2 

6

6

5

2

8

1

9

11
10

9

3

4

7

8

18

9

9

12

16

17
14

Old Style Hitch Weldment w/Pin 50055486
15

13

REF. PART
NO. NO.

DESCRIPTION QTY.

1 50074196 Hitch w/Decals 1
2 50074187 Shaft 1
3 15521 Locknut, 1-1/4” Gr. C 1
4 50080681 Clevis Assembly 1
5 86356 Collar 1
6 ------ Capscrew, 5/8” x 4-3/4” Gr. 5 2
7 45324 Capscrew, 1-1/4” x 8” Gr. 5 1
8 44168BH Capscrew, 5/8” x 3-3/4” Gr. 5 2
9 15598BH Locknut, 5/8” 4

10 50035874 Decal, Direction 1
11 97692 Decal, Patent 1
12 50045639 Decal, Direction 1
13 150033 Grease Fitting 1
14 50055486 Pin Weldment 1
15 50055447 Hitch Weldment 1
16 20048 Capscrew, 3/8” x 2-1/4” Gr. 5 1
17 9131200 Locknut, 3/8” 1
18 50054505SP Swivel Pivot Hitch Assy 1

1
23

44

5

66
77

8
9



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

95A-5-3

© 2015 Alamo Group Inc.

AXLES & RELATED PARTS

FOR 2815R2, 2810R2, 12815R2 & 12810R2 MODELS

REF. PART

NO. NO. DESCRIPTION QTY.

1 50069276 Center Axle w/Wear Bearings 1

2 50069262 Wing Axle w/Wear Bushings R.H. 1

3 50069292 Wing Axle w/Wear Bushings L.H. 1

4 50021149 Wear Bushing 14

5 50029760 Pin, Pivot, 1” x 9.88” 2

6 50054388 Pin, Pivot, 1” x 7.25” 4

7 50054387 Pin, Pivot, 1” x 8” 1

8 45130BH Capscrew, 3/8” x 2” Gr. 5 7

9 45105BH Locknut, 3/8” 7

10 14-32-49 Clevis Pin 2

11 20167 Cotter Pin, 3/16” x 2” 2

12 15922 Flatwasher, 7/8” SAE 2

13 50031212 Reflector, Amber 4

14 50052742 Turnbuckle Swivel Assy (15-19) 2

15 50052745 Rod Eye, Threaded 2

16 50052744 Rod Eye, Swivel 2

17 50052743 Turnbuckle Body 2

REF. PART

NO. NO. DESCRIPTION QTY.

18 50052746 Locknut, 1-1/4” 2

19 449BH Grease Fitting 6

20 19137 Capscrew, 1” x 5-1/2” Gr. 5 2

21 50052732 Spacer, .75” 4

22 9163200 Locknut, 1” 2

23 50038405 Nord-Lockwasher, 1-1/4” 2

24 15821 Lockwasher, 1” 4

25 20547BH Capscrew, 1” x 4-1/2” Gr. 5 2

26 50069408 Transport Lockout Assy 1

27 50027637 U-Bolt, Foot Platform 1

28 D544 Decal, Important 1

29 8151200 Hex Nut, 3/8” 2

30 20363 Locknut, 3/8” 2

31 50069413 Cylinder Pin, 5-5/8” Lg. 1

32 20325 Roll Pin, 1/4” x 1-3/4” 2

33 45057BH Flatwasher, 1” 2

NOTE: Ref. No. 23 is NOT

part of the Turnbuckle Assy.

and must be ordered seper-

ately.



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

95A-5-4

© 2015 Alamo Group Inc.

AXLE ARMS & RELATED PARTS

SINGLE & DUAL SPINDLE

FOR 2815R2, 2810R2, 12815R2 & 12810R2 MODELS

REF. PART

NO. NO. DESCRIPTION QTY.

50074780 Single Spindle Axle Arm L.H. 1
50074779 Single Spindle Axle Arm R.H. 1
50074778 Dual Axle Arm 2

1 50054506 Pin Weldment 1
2 91152 Cup, Spring 1
3 91261 Cushion, Rubber 1
4 50070462 Spring, Coil 1
5 50070560 Spring Stop 1
6 20860 Capscrew, 1” x 7-1/2” Gr. 5 1
7 44524BH Locknut, 1” Flanged 1
8 20224 Capscrew, 3/8” x 2-1/2” Gr. 5 1
9 20363 Locknut, 3/8” 1

10 20779 Capscrew, 1/2” x 3-1/2”” Gr. 5 1
11 15806 Lockwasher, 1/2” 1
12 15554 Locknut, 1/2” 1
13 50074777 Axle Tube Weldment w/Grease Fitting (New Style) 1
14 50073131 Single Spindle Axle and Hub Assy. 1
15 50073119 Spindle (New Style) 1
16 50035740 Hub Assy w/Cups, Lug Bolts, Nuts & Grease Fittings 1
17 449BH Grease Fitting 2
18 15445 Lug Bolt 5
19 15515BH Lug Nut 5
20 7967 Seal, Grease 1
21 50076BH Bearing Cone 2
22 15920 Flatwasher, 3/4” SAE 1
23 120BH Slotted Nut, 3/4” NF 1
24 15973 Cotter Pin 1
25 14-6-243 Hub Cap 1
26 14-6-197 Bearing Cup 2
27 50035756 Bearing Repair Kit 1
28 00779390 Retainer, Hub Cap 1
29 92007 Axle Tube Weld. (Old Style) w/Grease Fitting 1
30 50052960 Single Spindle (Old Style) 1
31 50069411 Dual Spindle (Old Style) 1

1713

7

2

4

5
8

14
10

11
12

15

3
6

1

2720
21,26

21,26
222324

25 28
17
18

19
16

9 

31

30

29

OLD STYLE SPINDLES



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

95A-5-5

© 2015 Alamo Group Inc.

TANDEM AXLE ASSEMBLY

FOR 2815R2, 2810R2, 12815R2 & 12810R2 MODELS

REF. PART

NO. NO. DESCRIPTION QTY.

50035741 Tandem Axle Assy L.H. (Shown) 1

50035742 Tandem Axle Assy R.H. 1

1 50032471 Tube Assy w/Grease Fittings 1

2 50032478 Spindle Weldment L.H. (Shown) 1

50032477 Spindle Weldment R.H. 1

3 50032483 Pin Weldment 1

4 15924 Flatwasher, 1-1/2” 1

5 53065 Spiral Pin, 3/8” x 2-1/2” 1

6 50035740 Hub Assembly 1

7 14-6-197 Bearing Cup 2

8 45265BH Capscrew, 3/8” x 2-1/2” Gr. 5 4

9 44524BH Locknut, 1” Flanged 4

10 15445 Lug Bolt 5

11 15515BH Lug Nut 5

12 449BH Grease Fitting 1

13 7967 Seal 2

14 50076BH Bearing Cone, Inner 4

15 20363 Locknut, 3/8” 4

16 14-6-243 Hub Cap 2

REF. PART

NO. NO. DESCRIPTION QTY.

17 296 Cotter Pin, 1/8” x 1-1/2” 2

18 120BH Nut, Slotted, 3/4” NF 2

19 15920 Flatwasher, 3/4” SAE 2

20 50041171 Spindle, 11.19”( Long) 1

21 50041170 Spindle, 9.82” (Short) 1

22 45163BH Capscrew, 1/2” x 3-1/4” 2

23 45104 Locknut, 1/2” 2

24 45111BH Lockwasher, 1/2” 2

25 449BH Grease Fitting 2

26 50028543 Spring Bushing 2

27 50035756 Bearing Repair Kit 1

28 50054506 Pin Weldment 4

29 91152 Spring Cup 4

30 91261 Rubber Cushion 4

31 50035301 Spring, Coil 4

32 20860 Capscrew, 1” x 7-1/2” 4



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

95A-5-6

© 2015 Alamo Group Inc.

294SP SOLID TIRE ASSEMBLY

Models:  2815R2, 2810R2, 12815R2 &

12810R2

50068834SP FOAM FILLED AIRPLANE TIRE ASSY.

26 x 6.6 x 14”

REF. PART
NO. NO. DESCRIPTION QTY.

1 50068834SP Foam Filled Tire Assembly 26 x 6.6 x 14
1

1



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL February, 2019

95A-5-7

© 2015 Alamo Group Inc.

5

3

2

1

4

6
7

REF. PART

NO. NO. DESCRIPTION QTY.

1 50051233BH Tire 29 x 9.0 - 15/16 Ply 1

2 50051234 Tube 9 x 15 1

3 50051235 Wheel Flange w/Vave Hole 1

4 50051236 Wheel Flange w/o Valve Hole 1

5 ------ Capscrew, 1/2” x 1” Gr. 5 10

6 ------ Lockwasher, 1/2” 10

7 ------ Hex Nut, 1/2” 10

50050727SP AIRPLANE TIRE ASSEMBLY
Models:  2815R2, 2810R2, 12815R2 & 12810R2

50077775SP FOAM FILLED AIRPLANE TIRE ASSY.
25” x 7”- 18”

REF. PART
NO. NO. DESCRIPTION QTY.

1 50077775SP Foam Filled Tire Assembly 25” x 7”- 18” 1

1





BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

95A-6-1

© 2015 Alamo Group Inc.

BAFFLE KIT

FOR 2815R2, 2810R2, 12815R2 & 12810R2 MODELS

REF. PART

NO. NO. DESCRIPTION QTY.

1 50070222 Baffle Weldment R.H. Wing 1

2 50070223 Baffle Weldment L.H. Wing (2815, 12815 Only) 1

3 50070224 Baffle Weldment L.H. Center 1

4 50070225 Baffle Extension R.H. Center 1

5 50070228 Baffle Extension L.H. Wing (2815, 12815 Only) 1

6 50070229 Baffle Extension L.H. Center 1

7 50070232 Baffle Extension R.H. Wing 1

8 50070219 Baffle Weldment R.H. Wing 1

9 44286 Carriage Bolt, 3/8” x 1-1/2 Gr. 5 9

10 15802 Lockwasher, 3/8” 9

11 8151200 Hex Nut, 3/8” 9





BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

95A-7-1

© 2015 Alamo Group Inc.

HYDRAULICS FOR 2815R2, 2810R2, 12815R2 & 12810R2 MODELS
WHEN PLUMBING TO TRACTOR REMOTES

REF. PART

NO. NO. DESCRIPTION QTY.

1 99564 Wing Lift Cylinder 2

2 99565 Axle Control Cylinder 1

3 62774 Hydraulic Hose Assy. 228" 1

4 50015063 Hydraulic Hose Assy. 196" 2

5 14-40-98 Elbow 90 degree 3

6 86500 Breather Plug 3

7 50068458 Restrictor, .078 Orfice 2

8 63451 Stop Kit 1

9 12031 Rod,Hose Holder 1

10 53340BH Adaptor 9/16 JIC to 3/4 SAE 3

24-6-434 Adaptor 9/16 JIC to 1/2 NPT 3

11 20947 Capscrew, 5/8” x 2” Gr. 5 1

12 15925 Flatwasher, 5/8” 1

13 19486 Lockwasher, 5/8” 1

14 15563 Hex Nut, 5/8” 1

15 50069414 Cylinder Pin, 6-5/8” Lg. 1

16 20325 Roll Pin, 1/4” x 1-3/4” 2



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

95A-7-2

© 2015 Alamo Group Inc.

REF. PART
NO. NO. DESCRIPTION QTY.

1 95249 Clevis Cap 1
2 95430 Rod Cap 1
3 95432 Piston 1
4 95431 Rod 1.25” Dia. 1
5 95426 Cylinder Tube 1
6 95427 Tie Rod 4
7 95425 Pin, 1” Dia. 2
8 21020614 Cotter Pin, 3/16” x 1-1/2” 4
9 95433 Thread Lock 1

10 95428 Rod Clevis, 1.25” x 1” 1
11 95422 Set Screw, 3/8” x 1/2 Knurled 1
12 95420 Hex Nut, 5/8” UNF 8
13 95421 Hex Nut, 1”-14 1
14 95435 Plug, 3/4” 1
15 95423 Decal, Caution 1
16 50017623 Seal Kit 1

99565 AXLE HYDRAULIC CYLINDER
3.5” Bore X 8” Stroke 1.25 Rod Diameter

3/4” – 16 ORB Ports
Manufactured by Monarch

8    
 7

12

14

16

8

11
9

7

Cylinder Assembly Part Number Stamped

Here.

99564 WING HYDRAULIC CYLINDER
3” Bore x 12” Stroke 1.25” Rod Diameter

3/4” – 16 ORB Ports
Manufactured by Monarch

13    3

15      6     5

2   12

4

10

1

REF. PART
NO. NO. DESCRIPTION QTY.

1 95440 Clevis Cap 1
2 95439 Rod Cap 1
3 95441 Piston 1
4 95436 Rod 1.25” Dia. 1
5 95437 Cylinder Tube 1
6 95438 Tie Rod 4
7 95425 Pin, 1” Dia. 2
8 21020614 Cotter Pin, 3/16” x 1-1/2” 4
9 95433 Thread Lock 1

10 95428 Rod Clevis, 1.25” x 1” 1
11 95422 Set Screw, 3/8” x 1/2 Knurled 1
12 8151600 Hex Nut, 1/2”-14 UNC 8
13 95421 Hex Nut, 1”-14 1
14 95435 Plug, 3/4” 1
15 95423 Decal, Caution 1
16 50017622 Seal Kit 1



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL February, 2019

95A-8-1

© 2015 Alamo Group Inc.

DECAL KITS

FOR 2815R2, 2810R2, 12815R2 & 12810R2 MODELS

REF. PART

NO. NO. DESCRIPTION QTY.

50069429 Decal Kit For 2815R2/12815R2 1

50069427 Decal Kit For 2810R2/12810R2 1
1 50031212 Decal, Amber Reflector 6

2 50031214 Decal, Red Reflector 2

3 50061049 Decal, Bush Hog Logo 2

4 87340 Decal, Important 1

5 50071611 Decal, Model 2815 2

50071612 Decal, Model 12815 2

50071710 Decal, Model 2810 2

50071711 Decal, Model 12810 2

6 D547 Decal, Danger (540 RPM) 1

7 D549 Decal,Sheet 1

8 91443 Decal, Important 1

REF. PART

NO. NO. DESCRIPTION QTY.

9 D552 Decal, Blade Rotation CW 1

10 D551 Decal, Blade Rotation CCW 2

11 D553 Decal, Warning 1

12 D555 Decal, Danger 2

13 D544 Decal, Important 1

14 D565 Decal, Danger 2

15 D546 Decal, Danger 4

16 D614 Decal, Danger (Thrown Object) 6

17 D559 Decal, Gen. Bush Hog Parts 1

18 D587 Decal, Lube 1

19 D548 Decal, Warning (1000 RPM Overlay) 1

20 D813 Decal, Danger - Multilingual 1







2501 GRIFFIN AVE. • SELMA, AL 36703
WWW.BUSHHOG.COM


